Date of Installation :

Unit Serial Number :

Kompac Dealer

IKompac

MODEL : AD-500

PARTS CATALOG # 90442 REV.F

® REGISTERED TRADE MARK VARN INTERNATIONAL, OAKLAND, NEW JERSEY, USA



AU oUU PARTS LATALLG

2/N 08044/

REV DESCRIPTIEN FCN BY  DATE

A COPIED TO CADKEY. UPDATED T NEW FURMAT. 209 MJC 7-25-90
5 ADDED IT.60 (205" OSC. SHART ASSY) [0 LV 1=27-97
[ UNIT: REMOVED MET, ROLLER DSC. MUUNTING HAROWARE; 1367 MJC 1-26-98

P/N 092991 CITEM 12),082982 (157, 091601 (11),
(91904 (54, 091893 (40), 093460 (41),
081710 ¢27), 091742 (36), 091743 (51,
AUDDED FORM ROLLER USC. MOUNTING HARDWARE;
P/N 095087 (11, 091602 (12), 091708 (40),
(95688 (41), 081699 (o4).
BRACKET KIT: REMOVED DRIP PAN, P/N (082385 CITEM 61)
AUDED DRIP PAN FOR FURM RULLER USC.
P/N 098711 CITEM B1), 098713 (78),
096712 (799, 091721 (80), 091528 (B1).
U UNIT: ADDED ITEM b1, P/N 098026 641 MJC 10-23-00
E UNIT: REMOVED BACKING PLATE RETRACTORS TTEMS b, 17, 1645 MJC 11-30-00
18,75,43, REMOVED OSCILLATOR TTEMS 45,46,47,
0. CHANGED BACKING PLATE STANDORF CITEM 10,
WAS 0921857, OSCILLATOR CITEM 30, WAS 091280)
AND MBxZ5mn SEREW CITEM o4, WAS 091699/30mn )
- UNTT: REPLACED ITEM 12 (P/N 091602) WITH TTEMY 705 MJC 5-4-01
12 & 1o (P/N 091571 & 091572).




PARTS CATALOG #080442 REV. F

F EXISUNE BRAKE
%7 54

EXISTING KNOB
(2 PL)

ng

EXISTING
NASHER
(2 PL)

e

*EXISTING g

SCREW
(2 PL)

*B

KEY
*  USE LOCTITE CITEM 1, P/N 092061).
wex [TEM IS INCLUDED WITH OUTLINED SUBASSEMBLY.

B1. | 091528 | [LEAR PLASTIC HOSE, 1.0, 3/8
60, | 081721 | M8 X 12nn LON HD CAP SCREW
79, | 098712 | BRKT, FORM ROLLER PAN, OPS
78.| 096713 | BRKT, FORM ROLLER PAN, NOPS
77,1 090850 | KTTT SEAL SET (L.H, & RH.)
7b. | 091961 | M4 FLAT WASHER

751 081736 | 3nn x 18nn ROLL PIN

74,1 090810 | STRIPE ADJUST ORTVE ASSEMBLY
73| 092778 | KOMPAC SYRINGE

72,1 092524 | SPRING BLOCK

71, | 092564 | STRIPE ADJUST GEAR

70. | 092614 | STRIPE SET ROD BUSHING

69, | 091663 | 16nm RETAINING RING

68, | 090820 | IDLER GEAR ASSEMBLY

67. | 091680 | Brn E-RING

Bb. | 092574 | LINCAGE PIN

65, | 092594 | SPRING BRACKET [P-SI0F

64,1 081762 | Mb x 3onn SOCKET HEAD CAP SCH
63, | 092626 | SPRING PIVOT BLOK

62. | 092623 | PIVOT STUD

6. | 098711 | PAN, F/R [SC, AD305

60, | 090800 | LATCH ASSEMBLY

59. | 091710 | M6 x 10mm SHOULDER SCREW

58, | 092181 | BRACKET TIE BAR

57, | 092057 | THREADED STUD

54. | 090465 | STRIPE ADJUST LABEL

53, | 081763 | MI0 x 25nm LOW HEAD CAP SCREW
52, | 090770 | SKEW IDLER SHAFT ASS'Y

51, | 090780 | SKEW ADJUST ASS'Y

50, | 081713 | MI0 x Z0nn SHOULDER SCREW

49, 1 092619 | BRACKET SPACER

48, | 090764 | SPACER CAP

47,1 091760 | M4 x 10w SOCKET HEAD CAP SCH
46, | 092598 | STOP PLATE

45, | 092679 | ECCENTRIC COLLAR, R.H.

44, | 091947 | Srm X 24rn ROLL PIN

43,1 097901 | NON-OP STOE BRACKET

42,1 091976 | W10 FLAT WASHER

41,1 091732 | MI0 HEX NUT

40. | 092633 | FORM STRIPE ADJUST ROO

.| 092632 | SOUARE KEY STOCK

18, | 092962 | OP-SIDE BRACKET

37,1 091767 | M0 x 16nn BUTTON HO CAP SCREW
3b. | 092749 | UNIVERSAL BOTTLE BRACKET

35| 092618 | BOTTLE BRACKET BASE

34,1 090756 | 2.5mn T-WRENCH

33| 090757 | Brn HEX KEY WRENCH

32| 091714 | M0 x 25nn SHIULDER SCREW

31| 092606 | ADAST 515 SAFETY COVER

30, | 091752 | M5 X .8 HEX NUT

56. | 091948 | Smn x 3nn ROLL PIN 29,1 091740 | M5 SPLIT LOCK WASHER 091883 | M3 X 10mm SOCKET HEAD SET SCW
59, | 091712 | W8 x 12mm SHOULDER SCREW 28, 091978 | M5 FLAT WASHER 092061 | LOCTITE 5 n

TTEM | PART # DESCRIPTION OTY. || TTEM | PART # DESCRIPTION UTY. || TTEM | PART # DESCRIPTION Ty,

27,1 081672 | SPRING CLIP !
b, | 081765 | M5 x I2nn BUTTON HEAD CAP SCW |
|
|

25, | 092771 | CALIBRATED BOTTLE

24, | 092760 | DISPENSING VALVE ASS'Y
23| 092765 | VALVE BODY O-RING ook
22, | 092740 | BOTTLE VALVE ASS'Y
201002796 | 172" 1.0, VINYL TUBING

20, | 002750 | ADAPTOR BASE ASSEMBLY

19. ] 081700 | M6 x Brm SOCKET HEAD SET SCH
8. | 091979 | FLAT WASHER, 414"x 1"x .093"
7.| 081764 | M10 x 45nn HEX HEAD CAP SCREW
6.1 0909930 | SKEW ECCENTRIC ASSEMBLY

5. | 081741 | MI0 SPLIT LOCK WASHER

4.1 091701 | Mo x 10nn SET SCREW
]
/
!
0

.| 092535 | SKEW ADJUST BOSS

| 092595 | THROW ARM

.| 092593 | SPRING BRKT, NON-OP STOE
| 090464 | SKEW ADJUST LABEL

g, | 092628 | ECCENTRIC COLLAR, L H.

8. 1090790 | THROW BLOCK ASS'Y

7.1 001894 | M8 X 1Bnn SOCKET HEAD CAP SCW
6. | 091887 | Mb x 30nn SOCKET HEAD CAP SCW
5. 1 090830 | SPRING ROD ASS'Y
4

E

/

L.

092060 | DIE SPRING
091681 | 9nn E-RING

— o — |~ ro—[roro | o — P e — PO | — [ — P | — | — | — [ | — | — | — |~ | —
L
w

Wl |— | — | — | — | — | — | — | — | — | — o || — | — | — | ro| | ro| — | — | — | — | | —

— oo o ol o | — | — | — N — | — | — [P P P — | — | —




* USE LOCTITE (BRACKET KIT ITEM, P/N 092061).
®  GREASE MOVING PARTS PRIOR TO ASSEMBLY.

=
r%\\\\\\\\Q

PARTS CATALOG #090442 REV. F

61| 098026 | LABELS, TIE PLATE | wokk [TEM IS INCLUDED WITH DUTLINED SUBASSEMBLY.
40, | 091708 | M6 X 30nn SHOULDER SCREW 2 20,1 092176 | NON-OP SIDE 515 FRAME I
59, | 091760 | M4 x [0nm SOCKET HEAD CAP SCW |+ || 39, 091889 | M5 x 10mn SOCKET HEAD SET SCW | 2 19, ] 092586 | BEARING, BALL (6201) Kok
58, 092234 | TAB ook 36, 091766 | MB x 12nm BUTTON HEAD CAP SCW | 4
57,1 092259 | TAB SPRING COVER wee | 37,1 092062 | M5 THUMB SCREW /
56, | 092236 | TAB SPRING ok 10, | 091660 | RETAINING RING (@0 1) I
55, | 091417 | THREADED STUD, SHIRT 2 35,1 092601 | SAFETY STICKER o 15, | 091572 | OSC MTG, BLOCK, [OP-SIDE I
54, | 092129 | M5 x 25nm LOW HO SOC SCREW 4 34, 1092580 | MET, ROLLER ASSY W/BEARINGS | 14,1 092055 | BALL KNOB 2
53,1 091772 | WAVE SPRING (32mn) | 33,1 092303 | SEAL PLATE SHOULDER SCREW o 19,1 092617 | TIE ROD I
52,1 099330 | AD 500 NOZZLE COVER ASSEMBLY | I 32,1 081711 | ME x 10nm SHOULDER SCREW 2 12,1 081571 | OSC.MTG, BLOCK, NOP-SIDE I
31, | 092487 | TIE PLATE | I1.] 095697 | CLAMP, DSCILLATIR /
30. | 091470 | OSCILLATIR | 10, ] 092292 | BACKING PLATE STANDOFF /
49,1 092304 | GUIDE PIN oo 1|29, 092174 | METRIC ALLGNMENT BLOCK ok 0, | 090860 | FORM GEAR ASSEMBLY I
48, | 092242 | [OMPRESSION SPRING ook 28, | 091662 | 12nn RETAINING RING / g, | 090850 | KIIT SEAL SET (RH. & L.H) I
7, | 090870 | SEAL BACKING PLATE KIT I
26, | 09196 | SPALER WASHER, 875 x 478 /
5. 1 090840 | FORM ROLLER ASSY W/ BEARINGS | |
44,1 091888 | M5 x Snn SOCKET HEAD SET SCW | 2 24,1 092612 | METERING GAUGE ? 4, | 092179 | BEARING CLAMP, FORM ROLLER 2
23,1 092178 | ATTACHMENT BLOCK 2 3. | 091806 | 6-32 X 3/B" PHIL. HEAD SCREW | wxx
421 081761 | MB x [Bnn SOCKET HEAD CAP SCW | 10 22, 092175 | ECCENTRIC, METERING ROLLER ? 2. | 092605 | NOZZLE BRACKET oK
41,1 095098 | SPRING, COMPRESSION 2 21, | 092177 | 0P SIDE 515 FRAME | I. | 092700 | NOZZLE ASS'Y Kok
ITEM | PART # DESCRIPTION TV, | [ ITEM | PART # OESCRIPTIIN TV, | [ ITEM | PART # OESCRIPTION .,




